

Quality Assurance Service



**PTC**

ÜRÜN TEST VE BELGELENDİRME LTD. ŞTİ.

# PTC

## ÜRÜN TEST ve BELGELENDİRME

Sanayi Ticaret Limited Şirketi  
Aydınlı Mahallesi Patlayıcı Maddeler Yolu  
Caddesi Beyoğlu Sanayi Sitesi D1 Blok No:26  
Aydınlı-Tuzla / İSTANBUL  
Tel : +90 216 393 32 32  
[www.ptctesting.com](http://www.ptctesting.com)

Test Raporu Numarası  
Test Report Number  
PTC-192001-089

Oluşturulma Tarihi  
Issue Date  
20/02/2020

Rapor Geçerlilik Tarihi  
Expiry Date of Report  
20/02/2021

Sensoric Odour	P	No abnormal odour
COLOUR FASTNESS TESTS		
Colour Fastness to Water	-	
Colour Fastness to Rubbing	-	
P: Pass F: Fail R: Refer to retailer technologist. (1): No requirements was given. Test results were evaluated according to eco-textile limit values.		
Items	Reference/Test Methods	Requirements

Extractable Heavy Metal [ppm]	Antimony (Sb)	Textile: EN 16711-1 EN 16711-2, DIN 54233-4, EN 1811 DIN 54233-2, EN 71-3  Leather: SASO-ISO 5398	Not Detected (< 30.0 mg/kg)
	Arsenic (As)		Not Detected (< 1.0 mg/kg)
	Lead (Pb)		Not Detected (< 1.0 mg/kg)
	Cadmium (Cd)		Not Detected (< 0.1 mg/kg)
	Chromium (Cr)		Not Detected (< 2.0 mg/kg)
	Chromium VI (Cr VI)		Not Detected
	Cobalt (Co)		Not Detected (< 4.0 mg/kg)
	Copper (Cu)		Not Detected (< 50.0 mg/kg)
	Mercury (Hg)		Not Detected (< 0.02 mg/kg)
	Nickel (Ni)		Not Detected (< 0.02 mg/kg)

PTC ÜRÜN TEST ve BELGELENDİRME

Aydınlı Mahallesi Patlayıcı Maddeler Yolu Caddesi Beyoğlu Sanayi Sitesi D1 Blok No:26  
Aydınlı-Tuzla / İSTANBUL  
Tel : +90 216 393 32 32  
[www.ptctesting.com](http://www.ptctesting.com)

TEKNİK RAPOR / TECHNICAL REPORT